KY Department for Public Health for KY Local Health Departments

FAQs for National Correct Coding Initiative (NCCI)                                               
DEFINITION:  “Same Provider” means provider’s billed through the PSRS system bill as the LHD
1. If the only reason the patient came to the health department was for immunization can an E/M visit be reported?  You will not report/bill anyone, for an E/M if the patient only receives immunizations.

2. If a patient came in and the LHD charged for an E/M visit and received payment from the patient, will the LHD need to send the patient a refund?  Yes, if you reported an E/M when the patient only received immunizations, you should make the necessary corrections and refund any overcharges.  However, you should review for all revisions, to include the new vaccine administration (counseling per component) for those patients 18 and under, prior to determining any overcharges.

3. Will the LHD need to code an 80000 pseudo office visit code with the administration of flu vaccinations?  There should be an edit in place that should all for the system to accept the flu vaccine and flu vaccine administration codes reported without the 80000; however, if WIC services are reported at the same time an 80000 would need to be reported.  The G0008 flu administration code should be used to report flu services for Medicare patients, and may be used for patients 21 yrs and older receiving a flu shot, and those 18yrs and under who do not receive the “counseling per component”.  However, the 90471 vaccine administration code may be used for patients 21 yrs and older receiving flu shots, and those 18yrs and under who do not receive the “counseling per component” and may be the preferred code by some health insurance plans.
4. Will we need to code an 80000 pseudo office visit code with the administration of pneumonia vaccinations?   There should be an edit in place that should all for the system to accept the flu vaccine and flu vaccine administration codes reported without the 80000; however, if WIC services are reported at the same time an 80000 would need to be reported.  The G0009 pneumonia administration code should be used to report pneumonia services for Medicare patients, and may be used for patients 21 yrs and older receiving a pneumonia shot, and those 18yrs and under who do not receive the “counseling per component”.  However, the 90471 vaccine administration code may be used for patients 21 yrs and older receiving pneumonia shots or those 18yrs and under who do not receive the “counseling per component” and may be the preferred code by some health insurance plans.
5. Does the NCCI edits affect ARRA vaccine administration?  The NCCI edits apply to ALL vaccine administrations (regardless of age or payer source) when the patient presents at your agency for immunization(s) only.
6. Are LHD nurses considered qualified NPP (Non Physician Practitioner) to be able to code modifier -25?  KY LHD RNs may provide an E/M that would meet the definition in which the “25” modifier should be reported; they will report, when appropriate, for patient services provided to self-pay and Medicaid/Passport Health Plan.  KY LHD RNs may not meet the definition of a “qualified provider” when providing E/M services to patient with Insurance and Medicare.  However, many insurance plans will pay for vaccine/vaccine administration.  Contact the patient health insurance plan if you have questions about covered services.
7. Can a problem-focused E/M be reported on the same day/same patient/same provider when a Preventive E/M exam has been provided and reported?  

A)  A problem-focused E/M MAY be reported (with a 25 modifier) in addition to a Preventive E/M visit (same patient/same day/same provider):  The criteria is, if an abnormality is encountered or a pre-existing problem is addressed in the process of performing a preventive E/M service, and if the problem or abnormality is significant enough to require additional work to perform the key components of a problem-oriented E/M service, then the appropriate problem-focused E/M may be reported adding modifier 25 to indicate a significant, separately identifiable E/M service was provided by the same physician on the same DOS as the preventive service.  However, an insignificant or trivial problem/abnormality that is encountered in the process of performing the preventive E/M and which does not require additional work, a problem-focused E/M should not be reported. 
(EXAMPLE 1):  During the Preventive Adult Exam the NP determines there is a significant problem, diagnoses and treats that problem at that visit, then a separate problem-focused E/M may be reported (with a 25 modifier) with the diagnosis code of the problem.  

(EXAMPLE 2):  During a Preventive Pediatric Exam the RN notices the child has significant redness in their ear and makes a referral to a physician, a separate problem-focused E/M would not be reported since enough components of a significant, separate E/M would not be met.
B) A problem-focused E/M MAY NOT be reported (with a 25 modifier) in addition to a Preventive E/M visit (same patient/same day/same provider):   A separate problem-focused E/M MAY NOT be reported if not identified at the time of the Preventive Exam.  
(EXAMPLE):  A student at a school site presented and received a Preventive Exam, then later came back with a complaint of headache.  A problem-focused E/M would not be reported.  Regardless if the problem-focused complaint is prior to or after the Preventive Exam being done; if it was not found at the Preventive Exam and meets the definition as indicated above then a separate problem-focused E/M cannot be reported.
8.  Can two (2) problem-focused E/Ms be reported on the same patient/same day/same provider with a “25” modifier?  No, only one (1) problem-focused E/M can be reported on the same patient/same day/same provider with or without a “25” modifier.  If the patient presents a second time on the same day with the same or different complaint/problem, the LHD provider will need to determine if there were enough additional components meet to meet a higher level of visit or not.  The additional complaint/diagnosis code will need to be added to the E/M.
9. Can a Medical Nutrition Therapy (MNT) be provided on the same day as an E/M visit?  When providing a MNT (97802 or 97803) on the same day as a significant, separate E/M visit; the E/M (whether it is Preventive or Problem-focused) would need the “25” modifier and the MNT would need a different ICD-9 than the E/M visit code.
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